
PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

300 Gal. Saddle10-101121

400 Gal. Saddle10-101322

JD8 RT Side Mount Adp.10-1906L23

JD8 RT Side Mount Adp.10-1906R24

1 9/16 Washer x 3/4 Thick10-189845
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BOLT LIST

QTY

DESCRIPTION

4

1 1/2" x 9" Bolts

4

1 1/2" Lock Washers

4

1 1/2" Nuts

16

3/4" x 2 1/2" Bolts

16

3/4"  Lock Washers

16

3/4" Nuts

2

Nylon Straps

1 or 2

3

Side Mount 300/400gal John 

Deere

8295RT,8310RT,8320RT 
8335RT,8345RT,8360RT 8370RT

8RT310,8RT340,8RT370,8RT410

4

Limitations may apply. Please 
consult API Sales at 
800-288-1117

Price List 
300 gal w/Tanks $5055.00 
400 gal w/Tanks $5620.00

300 ID:  JD-8TRT-09CU-OT-300R
400 ID:  JD-8TRT-09CU-OT-400R




